
Page  C-5 Service Parts Manual

BODY

6
3

1

2

21

20

21

20

12 13

19

15

14

15

16

17

5

7

7



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.

Page  C-6Service Parts Manual

BODY

1 601257 UPPER ROCKER PANEL, DRIVER SIDE...................................................... 1

2 601258 UPPER ROCKER PANEL, PASSENGER SIDE ............................................. 1

3 605957 BUTTON HEAD TORX SCREW, THREAD FORMING, M8............................ 2

4

5 600253 LOWER ROCKER PANEL, DRIVER SIDE ..................................................... 1

6 600257 LOWER ROCKER PANEL, PASSENGER SIDE ............................................ 1

7 605957 BUTTON HEAD TORX SCREW, THREAD FORMING, M8............................ 3

8

9

10

11

12 601118 FLOORMAT WITHOUT HOLE FOR HORN.................................................... 1

13 603707 FLOORMAT WITH HOLE FOR HORN ........................................................... 1

14 16816G2 CHRISTMAS TREE RIVET (.25 X .88) ........................................................... 5

15 16816G1 CHRISTMAS TREE RIVET (.25 X .68) ........................................................... 2

16 605277 PEDAL COVER PLATE .................................................................................. 1

17 16816G2 CHRISTMAS TREE RIVET (.25 X .88) ........................................................... 4

18

19 603798 FLOOR BOARD.............................................................................................. 1

20 604066 FLAT WASHER, M10 (O.D. 30, I.D. 10.5, THK. 1.75) .................................... 2

21 602020 TORX SOCKET HEAD CAP SCREW, M10 - 1.5 X 50 ................................... 2


